

**KAYA PLASTIK BRANDA
SAN.TIC.LTD.STI
FEVZPASA MAH. SOGUT CAD NO:7
DEGIRMENKOY / SILIVRI / ISTANBUL
TURKEY**



Your notice of 07-03-2013
Your reference
Date 26-03-2013

Analysis Report 13.01133.02

Required tests :

DIN 4102-1B2 (1998)

Burning behaviour - B2

Identification number	Information given by the client	Date of receipt
T1303630	Reference: FL 85 / AS- 180 Test specimen: PES fabric PVC coated on both sides Quality: DENIER 700 g/m ² TARPAULIN Manufacturer: KAYA PLASTIK BRANDA SAN.TIC.LTD.STI	07-03-2013

Pros Van Hoeyland

Order responsible

This report runs to 2 pages and may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.

The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples. In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.

VAT BE 0459.218.289

Fin. Acc. 210-0472965-45

IBAN BE44 2100 4729 6545

CENTEXBEL-GENT
Technologiepark 7
BE-9052 Zwijnaarde
Tel. + 32 9 220 41 51 • Fax + 32 9 220 49 55
gent@centexbel.be

CENTEXBEL-VERVIERS
Avenue du Parc 38
BE-4650 Herve (Chaineux)
Tel. + 32 87 32 24 30 Fax + 32 87 34 05 18
chaineux@centexbel.be

Reference: T1303630 - Reference: FL 85 / AS- 180
Test specimen: PES fabric PVC coated on both sides
Quality: DENIER 700 g/m² TARPAULIN
Manufacturer: KAYA PLASTIK BRANDA SAN.TIC.LTD.STI

Burning behaviour - B2

Date of ending the test 25-03-2013
 Standard used DIN 4102-1B2 (1998)

Deviation from the standard -

Conditioning 23°C, relative humidity 50%

Ignition Surface

Length

		2	3	4	5
Time to reach 150 mm mark (s) °	*	*	*	*	*
Ignition filter paper within 20 s after flame application	no	no	no	no	no

° tip of the flame

* = time to reach the mark > 20 s or mark not reached

Width

	1	2	3	4	5
Time to reach 150 mm mark (s) °	*	*	*	*	*
Ignition filter paper within 20 s after flame application	no	no	no	no	no

° tip of the flame

* = time to reach the mark > 20 s or mark not reached

Criteria

- time to reach the mark > 20 s for all test specimens

Conclusion B2